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MODEL NO. 9403

ITEM PART NO. DESCRIPTION QTY NOTE
001 265995-6 Önmetszo csavar M4x18*   4
002 416496-9 Fogantyúburkolat 9403   1
003 665883-1 POWER SUPPLY CORD  1.0-2-5.0   1
004 682540-6 Kábelvédo 9,3-90 682540-6*   1
005 650230-9 SWITCH TGL115CDT-2   1
006 150981-9 Motorház, komplett 9403   1
007 266034-5 Önmetszo csavar M4x16*   1
008 416495-1 Ékszíj-védoburkolat 9403   1
009 222147-2 Ékszíjtárcsa 10-24,1 9403*   1
010 643750-0 Szénkefetartó-sapka 643750-0*   2
011 191963-2 Szénkefe CB-303*   1
012 265995-6 Önmetszo csavar M4x18*   1
013 266056-5 Önmetszo csavar M5x45   2
014 687052-4 Kábel-feszültségmentesíto 6870   1
015 265995-6 Önmetszo csavar M4x18*   2
016 416497-7 Porfúvóka 9403*   1
017 213415-4 O-gyuru 28 HM1100C/9403/HM1140   1
018 266069-6 Önmetszo csavar M4x45   2
019 265995-6 Önmetszo csavar M4x18*   1
020 819064-1 MAKITA címke   1
021 266203-8 Önmetszo csavar M4x40 9   1
022 317018-7 Porleválasztó-fedél 9403   1
023 416494-3 Gyuru a fúvóberendezésnél 9403   1
024 911213-7 Trapézfeju csavar M5x12 911213   1
025 241662-7 Ventilátorkerék 80 9403   1
026 265995-6 Önmetszo csavar M4x18*   2
027 317021-8 Fúvóberendezés-burkolatfél 940   1
028 211088-7 Golyóscsapágy 6000DDW 211088-7   1
029 240013-1 Ventilátorkerék 84 9403   1
030 516783-7 Forgórész 220-240V 9403*   1

INC. 28,29,32,33
031 416498-5 Légterelo lap 9403   1
032 681649-1 Szigetelo alátét 9403/04   1
033 211088-7 Golyóscsapágy 6000DDW 211088-7   1
034 267715-4 Alátét 18   1
035 596193-4 Állórész 220/240V9403   1
036 225081-5 Ékszíj 9403   1
037 931503-2 Anya M10   1
038 222148-0 Ékszíjtárcsa 11-55,6 9403   1
039 266034-5 Önmetszo csavar M4x16*   3
040 317020-0 Fogaskerékház-fedél 9403   1
041 153291-3  fogaskerék 43, komplett 9403   1
042 150979-6 Csiszolóház, komplett 9403   1
043 265995-6 Önmetszo csavar M4x18*   4
044 150846-5 Élvédo, komplett 9403   1
045 211131-2 Golyóscsapágy 6001DDW 211131-2   1
046 162199-0 Hajtógörgo+F6338 9403   1
047 252087-0 Hatlapú anya M12-19 9403   1
048 266026-4 Önmetszo csavar M4x12*   2
049 344622-9 Védofedél 9403   1
050 163398-7 Feszítogörgo-támasz 9403   1
051 233235-0 Nyomórugó 12 9403   1
052 231819-8 Visszahúzó rugó 4 9403   1
053 321980-0 Görgotartó Csapszeg 9901/9403   1
054 323829-0 Feszítogörgo-tengely 9403   1
055 253922-5 Zárósapka 12 9401/9924DB/94   1
056 150978-8 Feszíto görgo, komplett 9403   1
057 253922-5 Zárósapka 12 9401/9924DB/94   1
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058 961052-5 Seeger-gyuru S-12 961052-5   1
059 911118-1 Trapézfeju csavar M4x12 911118   3
060 344623-7 Laprugó 9403   1
061 421093-8 Parafalap 9401/9402*   1
062 416499-3 Elülso fogantyú 9403   1
063 266034-5 Önmetszo csavar M4x16*   2
064 226551-7 Fogaskerék 12 9403   1
065 211066-7 Golyóscsapágy 6200LLB 211066-7   1
066 911213-7 Trapézfeju csavar M5x12 911213   1
067 859611-6 Címke   1
068 231225-7 Nyomórugó 16 9924DB/99001/940*   1
069 253707-9 Lapos Alátét 16 253707-9   1
070 251815-0 Beállító csavar M6x25 37B/9901   1
A01 794135-4 ABRASIVE BELT 100X610 WA80   1
A02 122562-9 DUST BAG ASS'Y   1
E01 654575-7 TERMINAL BLOCK   1
E02 645105-5 Zajszuro kondenzátor 645105-5*   1
E03 652257-5 Szorító lap 652257-5, új+F278   2
E09 421648-9 Grafitlemez 9403   1
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